
APPLICANT:
ADDRESS:

HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD
XINXING ROAD, SOUTH DISTRICT, INDUSTRIAL CLUSTER DISTRICT, LUSHAN COUNTY, 
PINGDINGSHAN CITY, HENAN PROVINCE

THE RESISTANCE TO DRY MICROBIAL PENETRATION[SHELL] M

DATE RECEIVED/DATE TEST STARTED: 2020-05-07

INFORMATION CONFIRMED BY APPLICANT:

SURGICAL GOWN      

QUANTITY: TEN PIECES

WEIGHT: 35g/m

MANUFACTURE'S NAME: HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD

------------------------------

CONCLUSION:

NOTE：“M”-MEET THE STANDARD'S REQUIREMENT  “F”-FAIL TO MEET THE STANDARD'S REQUIREMENT  
      “---”-NO COMMENT

REMARK:
THE CUSTOMER REQUIRES TEST THE MATERIAL
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).    
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.  
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY:

ZiShan Guo SENIOR ENGINEER
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THE RESISTANCE TO DRY MICROBIAL PENETRATION(CFU)[SHELL]

(YY/T 0506.5-2009,THE FOURTH GENERATION OF SPORES OF BACILLUS SUBTILIS ATCC 9372,
SPORE CONCENTRATION:1.8×10CFU/g TALCUM POWDER,SAMPLE:12,VIBRATION FREQUENCY:20800
times/min,VIBRATION TIME:30min)
(YY/T 0506.5-2009 MOD ISO 22612:2005)
                                            REQUIREMENT
                        17                  ≤300
                                            (LESS CRITICAL PRODUCT AREA OF STANDARD
                                            PERFORMANCE)
                                            (YY/T 0506.2-2016)
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APPLICANT:
ADDRESS:

HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD
XINXING ROAD, SOUTH DISTRICT, INDUSTRIAL CLUSTER DISTRICT, LUSHAN COUNTY, 
PINGDINGSHAN CITY, HENAN PROVINCE

RESISTANCE TO WATER PENETRATION[MATERIAL] M

DATE RECEIVED/DATE TEST STARTED: 2020-05-07

INFORMATION CONFIRMED BY APPLICANT:

SURGICAL GOWN      

QUANTITY: TEN PIECES

WEIGHT: 35g/m

MANUFACTURE'S NAME: HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD

------------------------------

CONCLUSION:

NOTE：“M”-MEET THE STANDARD'S REQUIREMENT  “F”-FAIL TO MEET THE STANDARD'S REQUIREMENT  
      “---”-NO COMMENT

REMARK:
客户要求检测面料
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).    
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.  
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY:

ZiShan Guo SENIOR ENGINEER
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RESISTANCE TO WATER PENETRATION(cmHO)[MATERIAL]

(YY/T 0506.2-2016 ANNEX A.5,PRESSURE RATE:10cmHO/min,TEMPERATURE OF THE
WATER:20.0℃,FACE SIDE TESTED)
                                            REQUIREMENT
                        43.6                ≥20
                                            (SURGICAL GOWN: STANDARD PERFORMANCE
                                            CRITICAL PRODUCT AREA)
                                            (YY/T 0506.2-2016)
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APPLICANT:
ADDRESS:

HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD
XINXING ROAD, SOUTH DISTRICT, INDUSTRIAL CLUSTER DISTRICT, LUSHAN COUNTY, 
PINGDINGSHAN CITY, HENAN PROVINCE

THE RESISTANCE TO WET BACTERIAL PENETRATION[MATERIAL] M

DATE RECEIVED/DATE TEST STARTED: 2020-05-07

INFORMATION CONFIRMED BY APPLICANT:

SURGICAL GOWN      

QUANTITY: TEN PIECES

WEIGHT: 35g/m

MANUFACTURE'S NAME: HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD

------------------------------

CONCLUSION:

NOTE：“M”-MEET THE STANDARD'S REQUIREMENT  “F”-FAIL TO MEET THE STANDARD'S REQUIREMENT  
      “---”-NO COMMENT

REMARK:
THE CUSTOMER REQUIRES TEST THE MATERIAL
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).    
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.  
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY:

ZiShan Guo SENIOR ENGINEER

PAGE 1 OF 3

TEST REPORT
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THE RESISTANCE TO WET BACTERIAL PENETRATION[MATERIAL]

(YY/T 0506.6-2009,TEMP: 24.0℃,RH: 56.0% ,THE DISTANCE OF AGAR TO PLATES BRIM: 3mm,
CARRIER MATERIAL: 30µm POLYURETHANE（PU）)
(YY/T 0506.6-2009 IDT ISO 22610:2006)
                                            REQUIREMENT
THE BARRIER INDEX 4.0                       THE BARRIER INDEX ≥2.8
                                            (CRITICAL PRODUCT AREA OF STANDARD
                                            PERFORMANCE)
                                            (YY/T 0506.2-2016)

PAGE 3 OF 3

TEST REPORT

No:200113332



APPLICANT:
ADDRESS:

HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD
XINXING ROAD, SOUTH DISTRICT, INDUSTRIAL CLUSTER DISTRICT, LUSHAN COUNTY, 
PINGDINGSHAN CITY, HENAN PROVINCE

BREAKING STRENGTH[MATERIAL] M

DATE RECEIVED/DATE TEST STARTED: 2020-05-07

INFORMATION CONFIRMED BY APPLICANT:

SURGICAL GOWN      

QUANTITY: TEN PIECES

WEIGHT: 35g/m

MANUFACTURE'S NAME: HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD

------------------------------

CONCLUSION:

NOTE：“M”-MEET THE STANDARD'S REQUIREMENT  “F”-FAIL TO MEET THE STANDARD'S REQUIREMENT  
      “---”-NO COMMENT

REMARK:
THE CUSTOMER REQUIRES TEST THE MATERIAL
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).    
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.  
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY:

Nan Ma ENGINEER
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BREAKING STRENGTH(N)[MATERIAL]

(GB/T 24218.3-2010,DRY STATE,THE DISTANCE BETWEEN THE CLAMPS:200mm,RATE:100mm/min)
(GB/T 24218.3-2010 MOD ISO 9073-3:1989)
                                            REQUIREMENT
                        LENGTH 70.5         LENGTH ≥20
                        WIDTH 37.2          WIDTH ≥20
                                            (SURGICAL GOWN: STANDARD PERFORMANCE
                                            CRITICAL PRODUCT AREA)
                                            (YY/T 0506.2-2016)
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APPLICANT:
ADDRESS:

HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD
XINXING ROAD, SOUTH DISTRICT, INDUSTRIAL CLUSTER DISTRICT, LUSHAN COUNTY, 
PINGDINGSHAN CITY, HENAN PROVINCE

BURSTING STRENGTH[SHELL] M

DATE RECEIVED/DATE TEST STARTED: 2020-05-07

INFORMATION CONFIRMED BY APPLICANT:

SURGICAL GOWN      

QUANTITY: TEN PIECES

WEIGHT: 35g/m

MANUFACTURE'S NAME: HENAN JOINKONA MEDICAL PRODUCTS STOCK CO., LTD

------------------------------

CONCLUSION:

NOTE：“M”-MEET THE STANDARD'S REQUIREMENT  “F”-FAIL TO MEET THE STANDARD'S REQUIREMENT  
      “---”-NO COMMENT

REMARK:
THE CUSTOMER REQUIRES TEST THE MATERIAL
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).    
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.  
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY:

ZiShan Guo SENIOR ENGINEER

PAGE 1 OF 3

TEST REPORT

ISSUE DATE:2020-05-14

VERIFICATION CODE：QEOM-9137-34
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BURSTING STRENGTH(kPa)[SHELL]

(YY/T 0506.2-2016 ANNEX A.6,WET STATE,TEST AREA:50cm )
                                            REQUIREMENT
                        80.8                ≥40
                                            (SURGICAL GOWN: STANDARD PERFORMANCE
                                            CRITICAL PRODUCT AREA)
                                            (YY/T 0506.2-2016)
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检验性质 委托检测 样品受理/测试开始日期 2020-05-07 报告签发日期 2020-05-14

判定依据

YY/T 0506.2-2016 《病人、医护人员和器械用手术单、手术衣和洁净服 第2部分：性能要求和试验方
法》 

综合检验
结论

---

检验检测 
结果

检验检测项目
(计量单位)
[样品识别]

测试方法 标准值及允差 检验检测结果 判定

●胀破强度(kPa)[面
料]

YY/T 0506.2-2016 
附录A.6
湿态
试验面积:50cm

≥40
(手术衣标准性能关
键区域)

80.8 符合

备注
客户要求检测面料
本报告为200113337的中文版本。
-----------------------------------------------------------------------------------------
本报告中检验检测项目均在相应标准规定的环境条件下进行（有注明的除外）。 
复印件、副本未重新加盖报告书确认章无效。 
本报告检验检测地址为广州市番禺区珠江路1号。

委托单位

河南洁利康医疗用品有限公司
地址：河南省平顶山市鲁山县产业集聚区南区新兴路

客户认定
信息

手术衣      10件
单位质量：35g/m
生产单位：河南洁利康医疗用品有限公司

------------------------------
 
 
 

签发: 郭子山 高级工程师

检验检测报告

No:200113347
防伪码：PLWK-7829-04

共2页 第1页

防伪查询网址：www.gttc.net.cn

扫码下载报告



样品图片 
 No:200113347 
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检验性质 委托检测 样品受理/测试开始日期 2020-05-07 报告签发日期 2020-05-14

判定依据

YY/T 0506.2-2016 《病人、医护人员和器械用手术单、手术衣和洁净服 第2部分：性能要求和试验方
法》 

综合检验
结论

---

检验检测 
结果

检验检测项目
(计量单位)
[样品识别]

测试方法 标准值及允差 检验检测结果 判定

●胀破强度(kPa)
[面料]

YY/T 0506.2-2016 
附录A.6
干态
试验面积:50cm

≥40
(手术衣标准性能关
键区域)

79.4 符合

备注
客户要求检测面料
本报告为200113336的中文版本。
-----------------------------------------------------------------------------------------
本报告中检验检测项目均在相应标准规定的环境条件下进行（有注明的除外）。 
复印件、副本未重新加盖报告书确认章无效。 
本报告检验检测地址为广州市番禺区珠江路1号。

委托单位

河南洁利康医疗用品有限公司
地址：河南省平顶山市鲁山县产业集聚区南区新兴路

客户认定
信息

手术衣      10件
单位质量：35g/m
生产单位：河南洁利康医疗用品有限公司

------------------------------
 
 
 

签发: 郭子山 高级工程师

检验检测报告

No:200113346
防伪码：PXIB-1555-44

共2页 第1页

防伪查询网址：www.gttc.net.cn
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检验性质 委托检测 样品受理/测试开始日期 2020-05-07 报告签发日期 2020-05-16

判定依据

YY/T 0506.2-2016 《病人、医护人员和器械用手术单、手术衣和洁净服 第2部分：性能要求和试验方
法》 

综合检验
结论

---

检验检测 
结果

检验检测项目
(计量单位)
[样品识别]

测试方法 标准值及允差 检验检测结果 判定

●阻湿态微生物
[面料]

YY/T 0506.6-2009
温度: 24.0℃
相对湿度: 56.0%
琼脂离平皿口距离: 
3mm
载菌材料: 30µm厚
的溶剂铸制聚氨酯膜

屏障指数 ≥2.8
(标准性能关键区域)

屏障指数 4.0 符合

备注
客户要求检测面料
本报告为200113332的中文版本。
-----------------------------------------------------------------------------------------
本报告中检验检测项目均在相应标准规定的环境条件下进行（有注明的除外）。 
复印件、副本未重新加盖报告书确认章无效。 
本报告检验检测地址为广州市番禺区珠江路1号。

委托单位

河南洁利康医疗用品有限公司
地址：河南省平顶山市鲁山县产业集聚区南区新兴路

客户认定
信息

手术衣      10件
单位质量：35g/m
生产单位：河南洁利康医疗用品有限公司

------------------------------
 
 
 

签发: 郭子山 高级工程师

检验检测报告

No:200113342
防伪码：VGMG-1971-14

共2页 第1页
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